™\ -|, | 7
i Ol ]
J 1
2
L el
o | < |
o Oy | )
o ‘\Ih““‘-:c\ \
o
1
1
A &L (CYLINDER HEAD)
75 TS K Description BRI A B Sy a
No. Part No. Reqd. QTY CONSUMABLE GRADE
1 380140103-0004 |75 kik = B Hexagon bolt with flange |GB/T 5789 M6 L=25:%% W FH45%Q16 4 C
2 120230137-0001 [Tk Cylinder head cover T440 (&4, 1 C
3 120250051-0001 | T 3k 55 25 B 4 Gasket for cylinder head {T440 interface (N-8092); 1 A
4 380140454-0002 |75 ff Skyk == THMEAE Hexagon bolt with flange [T440 M10X1.25 L=65 &T k%2124 6 C
5 120080566-0001 | HL 3k Cylinder head T440; 1 B
6 120150251-0001 | {iL k55 Ff 4 Gasket for cylinder head |T440 f58% BiK; 1 A
7 380600116-0001 |EHr4H ocation pin T110_d=12_L=20; 2 C
8 270960028-0002 |-k{t%E Spark plug RC12YC; Cr3+4ilifk, 1 A
9 180650074-0001 | HE 11 % df 24 Outlet gasket T370 f7 5%, 1 A
10 380180131-0001 XLk i ke Stud T180 M6/8 L=130:4%15 9 £Q16 2 C
11 160190119-0001 |Z5/ K S air deflector T441; P15 A18:Q16 1 C
12 180590307-0001  |HE <& Outlet pipe T441 HE; 1 B
13 380190168-0001 |/ FAUBET Socket head screw T381 5/16—-18UNC L=22; 8% 1% FH£:Ql 2 C
14 380140339-0001 |75 ki 2 TH 542 Hexagon bolt with flange |T320 M8 L=50;%% 1 F14££Q16 1 C
15 380451128-0001  |*F-#[&] Flat washer T440 N1£10.5 4ME22 JEFE2.5; 4 1 C




Hi%i4S (CRANKCASE)

Eide) LGS T Description Mkt A L
No. Part No. Reqd. QTY ONSUMABLE GRADEF
1 380741124-0002  |i@A%E Breather tube T440 5 NIRIRAG A ; W R ROHSZLSR 1 A

2 380950402-0001  [# Pipe clip T440 JBSE; 1 A

3 1108300600001 i i 4 26 % ) 2 Crankcase cover gasket T440; 1 A

4 171620035-0003  |iJ5d 7 42 Speed regulating bracket  |T440; 75 J7 ki B @ R E] /7N fVE 22 R BE AN 1 C

5 381350004-0001 |44 Pin clip T040_ 133 I ; 1 A

6 380650338-0001 | JHhdf 0il seal T320_d=6_D=11_b=4; 1 B

7 3804505270001 |k Flat washer TO5K_T21_PN4%6_4ME13_JEJE1_65Mn; 4 4LQ0T7 1 C

8 171630010-0001 T Speed regulating arm T320; 1 B

9 110810389-0001 | Hh#hAH {4k Crankcase body T440 HLih R AL yE AL B3k, 1 B

10 380650337-0001 | JHhdsf 0il seal T110_d=35_D=52_b=7;%Hg/Cr6/Pb/PBB/PBDE<10( 1 B

11 3801400130005 |/ A Skik = THIIEE Hexagon bolt with flange  |GB/T 5789 M6_L=16;%#¥ W F14¥Q16 4 C

12 110480029-0001 | £k Pressing plate T440 ; B0 F1£EQ16 1 C

13 110840029-0001 | MR At 22 it CAP, BREATHER CHAMBER T440; Y5 (18F Q16 1 C

14 110850020-0001 | I filh 28 o 2 PACKING, BREATHER CHAMBER |T440 oA BB ARG ; 1 A

15 110860006-0001  [WFIR Breath fin T440; 1 A




10 —9 .
5
_:;1-/1;;)
B3 (CRANKCASE COVER)

F LHAEE IR A FR Description MRS A R
No. Part No. Reqd. QTY CONSUMABLE GRADE
1 380140364-0001 VAV BRIy Hexagon bolt with flange |T370 M8 L=35 S=12;%%#5H 9 C

2 380650337-0001 HiE 0il seal T110 d=35 D=52 b=7:%Hg 1 B

3 110820120-0001 H Fh e 5 Crankcase cover T440: 1 C

4 380600119-0001 TN ocation pin T110 d=8 L=12; 4 C

5 110260026-0001 IR S Sealing plug screw T370 3/8-18NPTF: %&4kQ07 1 C

6 171640003-0001 3 5 HE AR Governor gear pressing plat|T320; 1 C

7 174280004-0001 W R B AT Components of governor geayT440; 1 B

8 380140103-0004  |7SfAkvk = IE e Hexagon bolt with flange |[GB/T 5789 M6 L=25;%% 15 M 1 C

9 110690088-0001  |WLu R4 0il rule combination T440 ALy R 5 B 1, 1 B

10 380140077-0005 |75 kvk 2 HE e Hexagon bolt with flange |[GB/T 5789 M6 L=20;%% 145 A 1 C




Hydh/ 5% (CRANKSHAFT/PISTON)

it TR U 4R Description WUk s e AL
No. Part No. Reqd. QTY CONSUMABLE GRADE
1 130070156-0001 THERHE Piston ring combination  |T441 — —¥ffli%e1.2; 1 A
2 130030289-0001 |7 % Piston T440 BiK; 1 A
3 380560057-0001  |4X &2 44 Steel cable baffle ring  |T110 JFZERY$4PE 2 B
4 130060064-0001  |i%ZE4H Piston pin T430; 1 C
5 130150103-0001 EF Connecting rod T440; 1 B
6 130290500-0001 | it crankshaft T440 A% 4 ; 1 B
7 130450029-0001 P A Balancing shaft T440; 1 B
8 380450560-0001  |*F-#4[E Flat washer T370 N4E17. 4 AME30 JRFE) 1 B




ELS MM (GAS DISTRIBUTION ADJUSTMENT)

¥ 5 TR S Description HUREIRZS e AL
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 140450041-0001 SIEEHE Valve rocker combinatiT381; 2 B

2 140710007-0001  |#EAFIRAIMRZHL 4 |Plate, push rod guide |T370;4%¥5 F4%Q16 1 B

3 140670042-0001  [#EFF4H & Push rod T440; 2 B

4 140690004-0001  |##: Lifter, Valve T110; & Hg/Cr6/Pb/PBB/PBDI 2 B

5 140320002-0001 | < I'1H%1E Valve adjustment cap |T110;%Hg/Cr6/Pb/PBB/PBDJ 2 B

6 140390015-0001  |<114¥13% Valve locker T11D; & Hg/Cr6/Pb/PBB/PBDI 4 B

7 140380021-0001 | SJ 1% B Retainer, valve sprindT11D_#iJeIR4s GEHL) HEA) 2 B

8 1403400250001 |1 Py 3 55% Inner spring of valve |T11D HHCIRZS; &He/Cr6/Ph 2 B

9 140400012-0001  |#4H 22 Valve oil seal T110;%Hg/Cr6/Pb/PBB/PBDI 2 B

10 140360010-0001 |1 3A%)%E [Seat, valve spring  |T110;%Hg/Cr6/Pb/PBB/PBDI 2 B

11 500550036-0001  |K[I&H Valve Kit T370; 1 B

12 1400201850001 |4 ihdl & Camshaft assy T440 B; 1 B




P4X. = (BLOWER HOUSING)

FE ¥ T B S Description MR s o Sy @k
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 195360014-0001 FVIE T LA Starter outer cover T440; IR 1 B
2 380370066-0001  |/NAEZMEMZEEE  |Hexagon nut with flange [GB/T 6177. 1 ANHFBHIE K M6 4 C
3 380850012-0001 Xk #iZie Stay stud T330_M6_L=90; 8% ¥ (H4¥Q16 2 C
4 380850018-0002 | Xk 3 Higfs: Stay stud T440 M6 L=91. 5; %% W5 FA£¥Q1 2 C
5 1602100890003 | XU B4 Fan cover comp. T440; & M B, 3 A 1 B




|

AL 2% (CARBURETOR)

F5 F5 FHAES . o P S ENE
No. No. Part No. Description FLEARS Reqd. QTY CONSUMABLE GRADE

1 170430165-0001 |1k 288 5 34 Carburetor gasket T440 R EHEHE, 1 A

2 170440100-0001 | fh i 23 P& #h 3k Heat insulating pad for car|T440 MyEEHISPF; 1 B

3 170430164-0001 |4k i 2% 5 5 3 Carburetor gasket T440 thili#s 523 S 2 A

4 170021922-0001  |[{kh 2% Carburetor T441 H7ihaE BiEel, & 1 B

5 170430173-0001 |4y 2% 55 5 3 Carburetor gasket 1440 FIER ZSpEas 1 A

6 3809601200004 | il & Clip combination T040 D12 AW ; 1k 048 6 A

7 380750435-0001 |4 0il tube T370 N426.35 #hME12. 1 A

8 170010018-0001 | R Sk 25 Fuel filter 1370; 1 A

9 380140013-0005  [FSALVE AR [Bolt, Flange GB/T 5789 M6 L=16;%%] 2 C

10 170460010-0001 |75 %R Gasoline pump T381; 1 B

11 380750792-0001  |JHI& 0il tube T400 N426.35 #hME12. 1 A

12 380750818-0001 |V 0il tube T381 N1%6.35 4hE12. 1 A

13 380140077-0005  [FSALVE SR [Bolt, Flange GB/T 5789 M6 L=20;%%] 2 C

14 170470012-0001 [V ZE S 28 Gasoline pump bracket T440: 1 C




e [ =
s ()
8 <.
(.
— > —— 4
? 7 ) ;\‘:”"*”lemm;umﬂ”""“‘n{s.‘
o5 J nOE?  §5 T
Ps ¥
26, BB |
( 6
®E F k5% (FLYWHEEL/IGNITION COMP)
55 F5 TS Description . e S E T
No. No. Part No. Reqd. QTY CONSUMABLE GRADE

1 380370050-0001  |/NAvk 2 MER) Hexagon nut with flangelT110 M16X1.5; 85 H4EQ16 1 C
2 193590013-0001  |#23h#%: Starting disc T370; #5145 H£7Q16 1 C
3 160180037-0001 % Impeller T370; 1 B
4 270020247-0001 | R FEEMLEE 73R4 FLYWHEEL COMP T440; 1 B
5 3801400540003 |75 A kiE L Mg Hexagon bolt with flangGB/T 5789 M6 L=30;%% W FH££Q16 4 C
6 270190053-0001 |7 e 2k P A Components of charging [T440 Bik; 1 A
7 270920308-0001 | ik £kl COIL ASSY., IGNNTION T440 FLF4E, 548 BEig ; 1 A
8 270360094-0001 FCEh B ML ER A Components of starting [T440; 1 B
9 3801400130005 | 7Nk L THIME A Hexagon bolt with flangGB/T 5789 M6 L=16; %% Q16 2 C
10 270880173-0001 | L% 2% RectifierVariable volta T440; 1 A
11 380140453-0001 | 7NAfSkik L TR A Hexagon bolt with flangGB/T 5789 M8 L=80 S=12;4% ¥ F4£Q16 2 C
12 271280071-0001  |i%E4ELk Connecting wire T440 FEyR AR 2 ; 1 A




%2y822 (AIR CLEANER)

K 5 THAES Description SR & %Tﬁ)ﬁ‘fﬁ
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 180020721-0001  |#¥yEds Air filter T440; 1 B
2 181950002-0001  [HBLCT-#4 Bolt handle T370; 2 B
3 180070230-0001 e PR AR Air filter casing cover T440; 1 B
4 180100097-0001 | Ayl & Air filter element combination |T440 #H¥HUEWES ; 1 A
5 180280093-0001 |2 Ik 4% i Air filter seat T440; 1 B
6 380370066—-0001  |/NfHiE L IR RE Hexagon nut with flange GB/T 6177. 1_AH5BiiE th_M6 ; #% 5 H £Eq 2 C
7 380140100-0003 |/ ki 2L HjtZ e Hexagon bolt with flange GB/T 5789 M6 _L=35; 45 H4¥Q16 1 C




T

JEE | (CONTROL)

K 5 THAES Description SR A & S JE
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 171680107-0003 |V TH#EAFHAL & Throttle handle combinationT440 ;%W H4%Q16 M hni:FLERR 1 B
2 380140013-0005  |7NAskiE 2 IS Hexagon bolt with flange |GB/T 5789 M6 L=16;%% 1% (14£Q16 2 C
3 171600067-0001 |V 3% Governing spring T440; 1 A
4 171590026-0001 |31 1HiAT Throttle rod T440; 1 B
5 171490003-0001  [FHRUTHF Choke valve bar T440; 1 B




2
1 S
WA # (Muffler)
[=] =1 2 1) 1 e =L =1 ‘i
r%j— 55 FHBEE Description BRIk i : R
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 380140013-0005 |/~ A ki 2 [ h24e Hexagon bolt with flange |[GB/T 5789 M6 L=16:%%1% F94£EQ16 3 C

2 180572102-0001  |JHA s Muffler T441; 1 B




	Cylinder Head
	Crankcse
	Crankcase Cove
	CS+P+CR
	Camshaft
	Blower Housing
	Carburetor
	FW+I 
	Air Cleaner
	Control 
	Muffler

